
Permit Fact Sheet 
General Information 
Permit Number: WI-0020753-11-0 

Permittee Name: Village of Ontario 

Address: 205 South Street 

PO Box 66 

City/State/Zip: Ontario, WI 54651 

Discharge Location: Northeast side of Brush Creek, 250 feet west of the Kickapoo River 

Receiving Water: Brush Creek in the Middle Kickapoo River Watershed in Vernon County 

StreamFlow (Q7,10): 21.0 cfs 

Stream Classification: Warm water sport fish community, non-public water supply 

Discharge Type: Existing, Continuous 

Annual Average Design 
Flow 

0.086 MGD 

Industrial or Commercial 
Contributors 

None 

Plant Classification Ontario is a basic plant in A2, B, C, D, and SS subclasses. 

Approved Pretreatment 
Program? 

N/A 

Facility Description 
The Village of Ontario operates a 0.086 MGD (annual average design flow) wastewater treatment plant and serves a 
population of approximately 554 residents and no significant industrial users. Treatment consists of primary settling, 
rotating biological contractors, and by seasonal disinfection achieved through chlorination and dechlorination before 
being discharged to Brush Creek. Solids and biosolids generated at the plant are aerobically digested prior to being 
landspread on approved sites. For this permit term Ontario has requested an individual phosphorus variance and will 
be following an optimization.   

Substantial Compliance Determination 
Enforcement During Last Permit: On August 3, 2021, the department issued a notice of noncompliance (NON) for 
Failure to Test Sewage Sludge for PCBs. On April 29, 2022, the department issued a NON to Ontario for a sludge high 
quality exceedance. On December 13, 2023 the department issued a NON for effluent phosphorus limit exceedances. The 
facility has completed all previously required actions as part of the enforcement process.  

After a desk top review of all discharge monitoring reports, CMARs, land application reports, compliance schedule items, 
and a site visit on June 16, 2023 by Julia Stephenson former DNR wastewater engineer and a desktop review by DNR 
wastewater engineer, Katie Jo Jerzak, PE on October 8, 2024, this facility has been found to be in substantial compliance 
with their current permit. 

Page 1 of 9 



Page 2 of 9 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, Waste Type/Sample Contents and 
Treatment Description (as applicable) 

701 0.035 MGD (January 2019 – July 
2024) 

INFLUENT: 24-hour flow proportional composite sampler intake 
located prior to the primary clarifier in the blower building. Flow 
monitoring located before the v notch weir in the primary. 

001 No effluent flow meter EFFLUENT: 24-hour flow proportional composite sampler intake 
located at the secondary clarifier effluent pipe prior to chlorine 
contact in the blower building. Grab samples are collected after the 
chlorine contact pipe in the outfall pipe manhole.  

002 0.834 metric tons (application) SLUDGE: Class B, Liquid Sludge, Aerobically digested. 
Representative samples shall be collected from the aerobic digestor 
after it is well mixed and prior to land application.  

 

1 Influent – Monitoring Requirements 

Sample Point Number: 701- INFLUENT PRIOR TO CLARIFIER 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total   mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

  mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

Changes from Previous Permit: 
Influent monitoring requirements were re-evaluated for the proposed permit term and no changes were made from the 
previous permit. 

Explanation of Limits and Monitoring Requirements 
Monitoring of influent flow, BOD5 and total suspended solids is required by s. NR 210.04(2), Wis. Adm. Code, to assess 
wastewater strengths and volumes and to demonstrate the percent removal requirements in s. NR 210.05, Wis. Adm. 
Code, and in the Standard Requirements section of the permit.  

 

2 Surface Water - Monitoring and Limitations 



Page 3 of 9 

Sample Point Number: 001- EFFLUENT 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

BOD5, Total Weekly Avg 45 mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

BOD5, Total Monthly Avg 30 mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Weekly Avg 45 mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Monthly Avg 30 mg/L 3/Week 24-Hr Flow 
Prop Comp 

 

pH Field Daily Min 6.0 su Daily Grab  

pH Field Daily Max 9.0 su Daily Grab  

Nitrogen, Ammonia 
(NH3-N) Total 

Daily Max 28 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Year-round limit.  

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 28 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Year-round limit.  

Nitrogen, Ammonia 
(NH3-N) Total 

Monthly Avg 28 mg/L 2/Week 24-Hr Flow 
Prop Comp 

Year-round limit.  

E. coli Geometric 
Mean - 
Monthly 

126 #/100 mL Weekly Grab Limit effective May 
through September 
annually. 

E. coli % Exceedance 10 Percent Monthly Grab Limit effective May 
through September 
annually. See the E. coli 
Percent Limit permit 
section. Enter the result in 
the DMR on the last day of 
the month. 

Chlorine, Total 
Residual 

Daily Max 38 ug/L Daily Grab Limit effective May 
through September 
annually and when 
chlorinating. 

Chlorine, Total 
Residual 

Monthly Avg 38 ug/L Daily Grab Limit effective May 
through September 
annually and when 
chlorinating. 

Chlorine, Total 
Residual 

Weekly Avg 38 ug/L Daily Grab Limit effective May 
through September 
annually and when 



Page 4 of 9 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

chlorinating. 

Phosphorus, Total Monthly Avg 7.5 mg/L 3/Week 24-Hr Flow 
Prop Comp 

This is an interim limit 
effective until December 
31, 2026. See Phosphorus 
Variance permit sections. 

Phosphorus, Total Monthly Avg 2.5 mg/L 3/Week 24-Hr Flow 
Prop Comp 

This is a phosphorus 
variance interim limit that 
goes into effect January 1, 
2027. See Phosphorus 
Variance permit sections.  

Phosphorus, Total   lbs/day 3/Week Calculated  

Nitrogen, Total 
Kjeldahl 

  mg/L See Listed 
Qtr(s) 

24-Hr Flow 
Prop Comp 

Annual in rotating quarters. 
See Nitrogen Series 
Monitoring permit section. 

Nitrogen, Nitrite + 
Nitrate Total 

  mg/L See Listed 
Qtr(s) 

24-Hr Flow 
Prop Comp 

Annual in rotating quarters. 
See Nitrogen Series 
Monitoring permit section. 

Nitrogen, Total   mg/L See Listed 
Qtr(s) 

Calculated Total Nitrogen shall be 
calculated as the sum of 
reported values for Total 
Kjeldahl Nitrogen and 
Total Nitrite + Nitrate 
Nitrogen. 

Changes from Previous Permit 
Ammonia:  The sample frequencies changed from monthly to 2/week; the daily max, weekly average, and monthly 
average limits changed from 34 mg/L to 28mg/L; and the limits are not year-round. 

E. coli: Fecal coliform monitoring and limits have been replaced with Escherichia coli (E. coli) monitoring and limits.  
Phosphorus: Monthly average limit changed from 8.0 mg/L to an interim limit of 7.5 mg/L and variance limit of 2.5 
mg/L 

Total Nitrogen Monitoring (TKN, N02+N03 and Total N): Annual monitoring is required in specific quarters as 
outlined in the permit. 

Explanation of Limits and Monitoring Requirements 
Detailed discussions of limits and monitoring requirements can be found in the attached Water Quality-Based Effluent 
Limitations for the Ontario Wastewater Treatment Facility WPDES Permit No. WI-0020753 dated September 3, 2024 

Monitoring Frequencies: The Monitoring Frequencies for Individual Wastewater Permits guidance (April 12, 2021) 
recommends that standard monitoring frequencies be included in individual wastewater permits based on the size and type 
of the facility, in order to characterize effluent quality and variability, to detect events of noncompliance, and to ensure 
[...]
criterion in the absence of an EPA approved total maximum daily load for discharges of phosphorus to 

phosphorus impaired waters. 

 

Effluent Data 

The following table summarizes effluent total phosphorus monitoring data from January 2019 to July 

2024. 

Phosphorus Effluent Data 

 
Phosphorus 

mg/L 

1-day P99 11.20 

4-day P99 7.55 

30-day P99 5.67 

Mean  4.76 

Std 2.00 

Sample size 862 

Range  0.441 - 12.7 

 

Reasonable Potential Determination 

Since the 30-day P₉₉ of reported effluent total phosphorus data is greater than the calculated WQBEL, the 

discharge has reasonable potential to cause or contribute to an exceedance of the water quality criterion. 

Therefore, a WQBEL is required. 

 

In accordance with s. NR 217.15(2), Wis. Adm. Code, there is reasonable potential for the discharge to 

cause or contribute to an exceedance of the water quality criteria. The data suggest that a compliance 

schedule will be necessary for the facility to meet the given phosphorus limits. 

 

Limit Expression 

According to s. NR 217.14 (2), Wis. Adm. Code, because the calculated WQBEL is less than or equal to 

0.3 mg/L, the effluent limit of 0.075 mg/L may be expressed as a six-month average. If a concentration 

limitation expressed as a six-month average is included in the permit, a monthly average concentration 

limitation of 0.225 mg/L, equal to three times the WQBEL calculated under s. NR 217.13, Wis. Adm. 

Code shall also be included in the permit. The six-month average should be averaged during the months 

of May – October and November – April. 

 

 

 

 



Attachment #1 

Page 15 of 18 
Ontario Wastewater Treatment Facility 

 

Mass Limits 

Because the discharge is to a surface water that is to or upstream of a phosphorus impaired water, a mass 

limit is also required, pursuant to s. NR 217.14(1)(a), Wis. Adm. Code. This final mass limit shall be 

0.075 mg/L × 8.34 × 0.086 MGD = 0.054 lbs/day expressed as a six-month average. 

 

Variance Request 

The facility has applied for an individual variance under s. 283.15, Wis. Stats. Eligibility for the variance 

is not included as part of this review. An interim limit, calculated using the 4-day P₉₉, represents the Level 

Currently Achievable at the Ontario Wastewater Treatment Facility. If a variance is granted and approved 

by US Environmental Protection Agency, an interim limit of 7.5 mg/L may be included in the permit. 

 

 

 

PART 6 – WATER QUALITY-BASED EFFLUENT LIMITATIONS 

FOR THERMAL 

 

Surface water quality standards for temperature took effect on October 1, 2010. These regulations are 

detailed in chs. NR 102 (Subchapter II – Water Quality Standards for Temperature) and NR 106 

(Subchapter V – Effluent Limitations for Temperature) of the Wisconsin Administrative Code. Daily 

maximum and weekly average temperature criteria are available for the 12 different months of the year 

depending on the receiving water classification. 

 

Due to the amount of upstream flow available for dilution in the limit calculation (Qs:Qe >20:1), the 

lowest calculated limitation is 120° F (s. NR 106.55(6)(a), Wis. Adm. Code). For biological treatment 

systems of domestic waste, there is no reasonable potential for the discharge to exceed this limit. 

Therefore, no temperature limits or monitoring are recommended. 

 

 

PART 7 – WHOLE EFFLUENT TOXICITY (WET) 

 

WET testing is used to measure, predict, and control the discharge of toxic materials that may be harmful to 

aquatic life. In WET tests, organisms are exposed to a series of effluent concentrations for a given time and 

effects are recorded. Decisions below related to the selection of representative data and the need for WET 

limits were made according to ss. NR 106.08 and 106.09, Wis. Adm. Code. WET monitoring frequency 

and toxicity reduction evaluation (TRE) recommendations were made using the best professional 

judgment of staff familiar with the discharge after consideration of the guidance in the Whole Effluent 

Toxicity (WET) Program Guidance Document (2022). 

 

Guidance in Chapter 1.11 of the WET Guidance Document (WET Testing of Minor Municipal 

Discharges) was consulted. This is a minor municipal discharge (< 1.0 MGD) comprised solely of 

domestic wastewater, with no history of WET failures and no toxic compounds detected at levels of 

concern. No WET testing is recommended at this time because of the low risk in effluent toxicity. 

 

 

 

 

 



Attachment #1 

Page 16 of 18 
Ontario Wastewater Treatment Facility 

 

PART 8 – EXPRESSION OF LIMITS 

 

Revisions to chs. NR 106 and 205, Wis. Adm. Code, align Wisconsin’s WQBELs with 40 CFR 

122.45(d), which requires WPDES permits contain the following concentration limits, whenever 

practicable and necessary to protect water quality: 

• Weekly average and monthly average limitations for continuous discharges subject to ch. NR 

210. 

• Daily maximum and monthly average limitations for all other discharges. 

The Ontario Wastewater Treatment Facility is a municipal treatment facility and is therefore subject to 

weekly average and monthly average limitations whenever limitations are determined to be necessary.  

 

This evaluation provides additional limitations necessary to comply with the expression of limits in ss. 

NR 106.07 and NR 205.065(7), Wis. Adm. Code. Pollutants already compliant with these rules or that 

have an approved impracticability demonstration, are excluded from this evaluation including water-

quality based effluent limitations for phosphorus, temperature, pH, and E. coli among other parameters. 

Mass limitations are not subject to the limit expression requirements if concentrations limits are given. 

 

Method for Calculation 

The methods for calculating limitations for continuous discharges subject to ch. NR 210 to conform to 40 

CFR 122.45(d) are specified in s. NR 106.07(3), Wis. Adm. Code, and are as follows: 

1. Whenever a daily maximum limitation is determined necessary to protect water quality, a weekly 

and monthly average limitation shall also be included in the permit and set equal to the daily 

maximum limit unless a more restrictive limit is already determined necessary to protect water 

quality. 

2. Whenever a weekly average limitation is determined necessary to protect water quality, a 

monthly average limitation shall also be included in the permit and set equal to the weekly 

average limit unless a more restrictive limit is already determined necessary to protect water 

quality. 

3. Whenever a monthly average limitation is determined necessary to protect water quality, a 

weekly average limit shall be calculated using the following procedure and included in the permit 

unless a more restrictive limit is already determined necessary to protect water quality:  

Weekly Average Limitation = (Monthly Average Limitation × MF) 

Where: 

MF= Multiplication factor as defined in Table 1 

CV= coefficient of variation (CV) as calculated in s. NR 106.07(5m), Wis. Adm. Code. 

n= the number of samples per month required in the permit 

 

s. NR 106.07(3) (e) 4, Table 1, Wis. Adm. Code — Multiplication Factor (for CV = 0.6)  

CV n=1 n=2 n=3 n=4 n=8 n=12 n=16 n=20 n=24 n=30 

0.6 1.00 1.31 1.51 1.64 1.95 2.12 2.23 2.30 2.36 2.43 
Note: This methodology is based on the Technical Support Document for Water Quality-based Toxics Control 

(March 1991). PB91-127415.  

 

 

 

 

 



Attachment #1 

Page 17 of 18 
Ontario Wastewater Treatment Facility 

 

Summary of Additional Limitations:  

In conclusion, the following additional limitations are required to comply with ss. NR 106.07 and NR 

205.065(7), Wis. Adm. Code.  

 

 

Expression of Limits Summary 

 

Parameter 

Daily 

Maximum 

Weekly 

Average 

 Monthly 

Average 

Multiplication 

Factor  

(CV) 

Assumed 

Monitoring 

Frequency (n)  

Chlorine 38 µg/L 38 µg/L 38 µg/L   

Ammonia Nitrogen 28 mg/L 28 mg/L 28 mg/L   



Attachment #2 

Page 18 of 18 
Ontario Wastewater Treatment Facility 

 



1 

 

 
 

VILLAGE OF ONTARIO 
PHOSPHORUS OPTIMIZATION PLAN   

 
 
Facility Name:         Village of Ontario       
 
WPDES Permit #:          WI-0020753-10-0       
 
 

PART 1 – BACKGROUND INFORMATION 
 

(A) Briefly describe wastewater treatment facility processes and operations and the means of 
treating phosphorus, including any chemicals used. Attach a flow schematic which shows the 
point(s) of chemical addition for TP control. Include both liquid and solids treatment trains.  

 
Liquid Process Description & Optimization 
 

Raw wastewater from the Village of Ontario flows by gravity sewer collection system to the 
wastewater treatment plant (WWTP).  The WWTP is a mechanical treatment plant designed to treat 0.086 
MGD (86,000 GPD) and 105 lbs. BOD per day. The WWTP was originally constructed in the 1940s. A major 
improvement to the WWTP occurred in 1980-82 with the construction of the Rotating Biological Contactor 
(RBC). 

 
Raw wastewater enters the WWTP by gravity and flows through a bar screen to the primary clarifier. 

Following primary clarification, the wastewater is pumped to the RBC. Effluent from the RBC flows by gravity 
to the final clarifier. Following the final clarifier, the wastewater flows to a chlorine contact tank for 
disinfection. After disinfection, the water is de-chlorinated and discharged to Brush Creek. Waste solids 
generated in the wastewater treatment process are digested in the aerobic digester, transported off site as 
liquid waste and land applied. 

 
The primary clarifier and pump station are located in the same concrete building that was part of 

the original construction in the 1940s. The concrete structure is in good serviceable condition. The 
mechanical equipment including pumps, air blowers and chain/scraper sludge removal equipment have 
been maintained in good working condition. The overflow rate at design capacity is 430 gpd/sq. ft. as 

compared to DNR standard of 1,000 gpd/sq. ft. The primary clarifier has a depth of 6’–5”; less than the 

DNR standard of 10 feet. 
 
From the primary clarifier, wastewater is pumped to the RBC for biological treatment. The RBC was 

constructed in 1982 and rehabilitated in 2012. The RBC is in good working condition. 

 Flow enters the final clarifier following the RBC. The final clarifier is a concrete tank constructed 
as part of the expansion in 1982. The final clarifier is in good serviceable condition. The overflow rate at 
design capacity is 600 gpd/sq. ft. as compared to DNR standard of 1,200 gpd/sq. ft. The final clarifier has 
a depth of 12 feet, which meets the DNR standard of 10 feet. 

 
The existing WWTP is not capable of significant biological phosphorus reduction to achieve the 

stringent effluent phosphorus limit. The existing WWTP does not have any chemical feed equipment or 
chemical storage facilities.  The existing WWTP is not capable of significant phosphorus removal to achieve 
the stringent effluent phosphorus limit.  The Village has conducted a few separate chemical treatment pilot 
tests to target an effluent phosphorus level of 1.0 mg/L, however the pilot tests did not produce consistent 
and reliable results. 

 
Solids Handling Description 
 

The existing WWTP has an anaerobic digester tank which collects settled solids from the primary 
and final clarifiers. The tank is an underground concrete tank and is in good serviceable condition. The 
aeration tank is 18’ x 10’ with an overall depth of 14 feet. The digester tank volume is 2,520 cu. ft. The 
digester was constructed in 1980 as part of the plant upgrades and replaced the old anaerobic digester 



2 

 

which is now used as a sludge storage tank. Aeration is provided by two (2) 7 CFM blowers located in the 
Blower Building/Pump House.  

 
The sludge storage tank which was previously the anaerobic digester is a concrete underground 

structure and is 15.5’ x 15.5’ and 15 feet deep with a storage volume of approximately 3,500 cu. ft. Liquid 
sludge is removed offsite once per year. 
 

(B) Baseline Year 
 
Influent and Effluent Phosphorus Data 2019-2023 

Influent and effluent phosphorus data from 2019 – 2024 is shown in tables A.1 thru A.6. Data for 2024 is 

not complete. The Village is not required to sample for influent phosphorus; however, the Village has 

been sampling influent phosphorus in 2024 to determine influent total phosphorus levels. 

Table A.1 – 2019 Influent and Effluent Phosphorus 

 Influent 
Flow (MGD) 

Influent Monthly 
Average Effluent Monthly Average 

Date TP (mg/L) TP (lbs/day) TP (mg/L) TP (lbs/day) 

Jan-19 0.023 - - 3.85 0.84 

Feb-19 0.023 - - 4.08 0.71 

Mar-19 0.065 - - 4.44 1.47 

Apr-19 0.032 - - 2.56 0.64 

May-19 0.056 - - 2.92 1.07 

Jun-19 0.026 - - 3.80 0.80 

Jul-19 0.042 - - 4.81 1.31 

Aug-19 0.018 - - 6.91 0.98 

Sep-19 0.084 - - 5.71 2.29 

Oct-19 0.067 - - 3.23 3.84 

Nov-19 0.021 - - 4.79 0.69 

Dec-19 0.033 - - 3.55 1.58 

Average 0.041 - - 4.22 1.35 

 
Table A.2 – 2020 Influent and Effluent Phosphorus 

 
Influent 

Flow (MGD) 

Influent Monthly Average Effluent Monthly Average 

Date TP (mg/L) 
TP 

(lbs/day) TP (mg/L) TP (lbs/day) 

Jan-20 0.019 - - 4.26 0.65 

Feb-20 0.018 - - 4.76 0.69 

Mar-20 0.051 - - 2.90 0.85 

Apr-20 0.031 - - 4.28 1.16 

May-20 0.022 - - 4.59 0.76 

Jun-20 0.077 - - 3.63 1.60 

Jul-20 0.026 - - 5.36 1.04 

Aug-20 0.031 - - 5.59 1.38 

Sep-20 0.044 - - 4.83 1.05 

Oct-20 0.021 - - 5.82 0.87 

Nov-20 0.026 - - 4.19 0.73 

Dec-20 0.019 - - 5.12 0.80 

Average 0.032 - - 4.61 0.96 

 

 



3 

 

Table A.3 – 2021 Influent and Effluent Phosphorus 

 Influent 
Flow (MGD) 

Influent Monthly Average Effluent Monthly Average 

Date TP (mg/L) TP (lbs/day) TP (mg/L) TP (lbs/day) 

Jan-21 0.021 - - 5.20 0.79 

Feb-21 0.022 - - 5.30 0.93 

Mar-21 0.029 - - 3.44 0.82 

Apr-21 0.023 - - 4.03 0.64 

May-21 0.031 - - 3.64 0.81 

Jun-21 0.025 - - 5.33 0.83 

Jul-21 0.048 - - 6.68 4.53 

Aug-21 0.101 - - 4.01 1.31 

Sep-21 0.024 - - 6.06 1.15 

Oct-21 0.019 - - 6.53 0.95 

Nov-21 0.019 - - 5.60 0.87 

Dec-21 0.019 - - 4.90 0.85 

Average 0.032 - - 5.06 1.21 

 
Table A.4 – 2022 Influent and Effluent Phosphorus 

 Influent 
Flow (MGD) 

Influent Monthly Average Effluent Monthly Average 

Date TP (mg/L) TP (lbs/day) TP (mg/L) TP (lbs/day) 

Jan-22 0.020 - - 5.15 0.91 

Feb-22 0.020 - - 5.00 0.83 

Mar-22 0.029 - - 4.45 0.99 

Apr-22 0.032 - - 4.05 0.84 

May-22 0.033 - - 3.66 0.82 

Jun-22 0.772 - - 4.14 1.62 

Jul-22 0.021 - - 5.95 1.02 

Aug-22 0.024 - - 5.34 0.91 

Sep-22 0.021 - - 5.71 0.89 

Oct-22 0.020 - - 5.77 0.89 

Nov-22 0.039 - - 4.24 0.74 

Dec-22 0.027 - - 4.31 1.07 

Average 0.088 - - 4.81 0.96 

 
Table A.5 – 2023 Influent and Effluent Phosphorus 

 Influent 
Flow (MGD) 

Influent Monthly Average Effluent Monthly Average 

Date TP (mg/L) TP (lbs/day) TP (mg/L) TP (lbs/day) 

Jan-23 0.029 - - 3.68 1.04 

Feb-23 0.033 - - 4.05 1.43 

Mar-23 0.044 - - 2.62 0.88 

Apr-23 0.065 - - 1.91 0.84 

May-23 0.031 - - 3.31 0.91 

Jun-23 0.026 - - 4.33 0.91 

Jul-23 0.027 - - 4.05 0.93 

Aug-23 0.013 - - 8.10 0.92 

Sep-23 0.021 - - 8.83 2.24 

Oct-23 0.017 - - 8.72 1.20 

Nov-23 0.016 - - 8.91 1.09 

Dec-23 0.015 - - 7.18 0.83 



4 

 

Average 0.028 - - 5.47 1.10 

 
Table A.6 – 2024 Influent and Effluent Phosphorus 

 Influent 
Flow (MGD) 

Influent Monthly Average Effluent Monthly Average 

Date TP (mg/L) TP (lbs/day) TP (mg/L) TP (lbs/day) 

Jan-24 0.020 8.2 1.2 7.7 1.13 

Feb-24 0.019 7.7 1.1 1.7 0.31 

Mar-24 0.020 7.3 1.3 3.3 0.63 

Apr-24 0.031 10.4 2.5 3.8 0.94 

May-24 0.102 5.4 5.5 4.1 5.45 

Jun-24 - - - - - 

Jul-24 - - - - - 

Aug-24 - - - - - 

Sep-24 - - - - - 

Oct-24 - - - - - 

Nov-24 - - - - - 

Dec-24 - - - - - 

Average 0.038 - 7.21 4.10 1.69 

 
From 2019 to 2024, the annual average phosphorus effluent concentration was 4.71 mg/L and 1.21 

lbs/day.   
 

(C) Possible Contributors: For municipalities, list all possible industries, other commercial buildings 
and hauled in wastes that could be introducing phosphorus into the collection system. 